



96-D Allen Boulevard
 Farmingdale, New York 11735-5626 USA
 Tel. +1 (631) 293-8944 Fax +1 (631) 293-8956
 e-mail: info@govmark.com

Page 1

Received: 09/17/2007 Completed: 09/18/2007 Letter: P rb P.O.#: Test Report #: 2-69861-0-

Client's Identification Oxford 100% Poly

Tested For: Lou Newman
 Interspec
 PO Box 705
 Allenwood, NJ 08720

Key Test: NFPA 701-2004 TM#1 150

Tel: 1-(732)-938-4114 Ext:
 Fax: 1-(732)-938-9083

PC: 0.5H

TEST PERFORMED: NFPA 701 - Standard Methods of Fire Tests for Flame Propagation of Textiles and Films - 2004 Edition - Test Method #1

PRODUCT CONFIGURATION: Single Layer; Multi Layer

RESULTS REPORTED: Initially; After 3 dry cleanings; After 5 launderings @ 160°F

RESULTS:

Specimen #	Afterflame* (seconds)	Flaming Drip (seconds)	Weight Loss (percent)	Flame Projects Above Top Of Specimen (yes/no)
1	0.0	0.0	17.3	NO
2	0.0	0.0	9.4	NO
3	0.0	0.0	6.5	NO
4	0.0	0.0	10.1	NO
5	0.0	0.0	5.0	NO
6	0.0	0.0	5.0	NO
7	0.0	0.0	12.7	NO
8	0.0	0.0	15.0	NO
9	0.0	0.0	14.8	NO
10	0.0	0.0	16.9	NO
	Mean:	0.0	Mean:	11.3

STATISTICAL VALUES: SD = 4.7 3 SD = 14.2 Mean + 3 SD = 25.5

ABBREVIATIONS USED: SD = Standard deviation.

APPROXIMATE WEIGHT OF MATERIAL (as measured by Govmark): 245 g/m²

PRECONDITIONING: 0.5 hr @ 220°F (Standard)
 24 hrs @ 68±9°F (Alternate: Material shrinks/distorts @ 220°F)

CONVERSION FACTOR: g/m² + 28.35 x .835 = oz/yd²

NOTE:

- All specimens prepared in the length direction.
- See addendum for individual specimen weights.

REMARKS: None.

(Page 1 of 3)

Invoice Copy